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CKD Classification by eGFR & Albuminuria

eGFR 

ml/min/1.73m
2

G1 ≥ 90

G2 60-89

G3a 45-59

G3b 30-44

G4 15-29

G5 <15

Albuminuria categories

Albumin:Creatinine Ratio (ACR) spot urine

A 1

<3 mg/mmol

A 2

3-30 mg/mmol

A 3

>30 mg/mmol

G1 A2 G1 A3

G2 A2 G2 A3

G3a A1 G3a A2 G3a A3

G3b A1 G3b A2 G3b A3

G4 A1 G4 A2 G4 A3

G5 A1 G5 A2 G5 A3
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Deep red (DR): Extremely high risk  - Test 4+ times/year

Red: Very high risk  - Test 3 times/year

Orange: High risk  - Test 2 times/year

Yellow (Y): Moderately increased risk  - Test once/year

Green: Low or no risk – test once/year IF CKD
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Offer testing for CKD using eGFR, serum creatinine and urinary ACR (uACR) to people with any of the following 
risk factors (see CKD classification table above for testing frequency if CKD diagnosis confirmed):
• Diabetes
• Hypertension
• History of acute kidney injury (monitor for 3 years even if function back to baseline) 
• Cardiovascular disease (ischaemic heart disease, chronic heart failure, peripheral vascular disease or cerebral 

vascular disease)
• Structural renal tract disease, recurrent renal calculi or prostatic hypertrophy
• Multisystem disease e.g. systemic lupus erythematosus
• Family history of end-stage kidney disease (GFR category G5) or hereditary kidney disease
• Gout 
• Incidental detection of haematuria or proteinuria 
• On nephrotoxic agents such as, lithium, calcineurin inhibitors, sulphasalazine, long term chronic use of NSAIDS
• Solitary functioning kidney 

Do not adjust eGFR for 
ethnicity 

see further guidance 
[1]

Do not adjust eGFR for 
ethnicity 

see further guidance 
[1]

No

Investigations:

• All: Blood Pressure, U&Es, eGFR, urinary Albumin:Creatinine Ratio (uACR), HbA1C to exclude diabetes or assess control if known diabetic, Lipids
• FBC in CKD 3b-5 to check Hb in target 100-120g/L if below target exclude other causes including iron deficiency, folate/B12 deficiency, haemolysis.

• Accelerated CKD progression (fall in GFR by 25% or more in 1 year or by more than 
15ml/min/1.73m

2
 in 1 year)

• Visible or persistent invisible haematuria. See NCL Haematuria Primary Care Clinical 
Pathway [3]

• Symptoms suggestive of urinary obstruction e.g. urinary retention, decreased or 
altered urine flow, hesitancy, loin pain, increased urgency & nocturia, incontinence

• Family history of genetic renal disease e.g. ADPKD (recommend counselling first, 
delay until age 20 or above)

• Consider if new diagnosis of CKD G4 or G5 e.g. if not known to CKD services

• Accelerated CKD progression (fall in GFR by 25% or more in 1 year or by more than 
15ml/min/1.73m

2
 in 1 year)

• Visible or persistent invisible haematuria. See NCL Haematuria Primary Care Clinical 
Pathway [3]

• Symptoms suggestive of urinary obstruction e.g. urinary retention, decreased or 
altered urine flow, hesitancy, loin pain, increased urgency & nocturia, incontinence

• Family history of genetic renal disease e.g. ADPKD (recommend counselling first, 
delay until age 20 or above)

• Consider if new diagnosis of CKD G4 or G5 e.g. if not known to CKD services

Renal imaging is not 
routinely required in 

stable CKD. 
Incidental / common 
normal findings [2]

Yes

Ensure correct 
SNOMED CKD code 

entered in EMIS

Is a renal ultrasound 
required?

Blood Pressure Control

• Monitor BP at least annually

• Target BP: < 140/90 mmHg (uACR<70)
 < 130/80 mmHg (uACR ≥70)

• Target BP: < 150/90 mmHg (For over 80’s)

• Tolerate a degree of systolic hypertension in the 
elderly and those at increased risk of falls

• If uACR ≥ 3mg/mmol or patient has diabetes: Offer 
ACEi or ARB first line (avoid if K+ >5 mmol/L)

• A small rise in creatinine (Cr) or a mild fall in eGFR 
values is expected with ACEi/ARB therapy. Check 
Cr, eGFR and K+: before start, 1-2 weeks after 
starting and after significant dose change

• If Cr increases by ≥30% or eGFR falls by ≥25% 
during first 2 weeks on ACEi/ARB, repeat tests, 
stop drug, consider other causes (e.g. volume 
depletion, NSAID use) and seek specialist advice. 
See box 21.0 for referral criteria.

• Mineral metabolism is disturbed in most patients 
with advanced CKD. Cholecalciferol 20,000 IU 
weekly recommended for all patients with CKD 
stages G3b to G5.

• PTH and Vit D level testing is not recommended in 
primary care unless requested by a specialist

• Metabolic acidosis: Consider starting sodium 
bicarbonate 500mg twice daily if acidotic (serum 
bicarbonate <20mmol/L) and eGFR <30ml/min 

• Mineral metabolism is disturbed in most patients 
with advanced CKD. Cholecalciferol 20,000 IU 
weekly recommended for all patients with CKD 
stages G3b to G5.

• PTH and Vit D level testing is not recommended in 
primary care unless requested by a specialist
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bicarbonate 500mg twice daily if acidotic (serum 
bicarbonate <20mmol/L) and eGFR <30ml/min 

Reasons for Referral to Nephrology

CKD G4 & G5 (eGFR <30)
Referral or discussion with specialist service usually advised, even if dialysis may not be appropriate. Exceptions for stable CKD G4 & G5 may include very 
frail/ terminally ill where further investigation and management clearly inappropriate (Take into account what matters to patient)

A 5 year risk of needing renal replacement therapy >5% (measured using the 4-variable Kidney Failure Risk Equation, KFRE) as per NICE and with 
ongoing validation. KFRE calculator UK further guidance here [13]

Rapidly progressive fall in eGFR
• a sustained decrease in eGFR of ≥ 25% and a change in eGFR category within 12 months OR
• a sustained decrease in eGFR of ≥ 15 ml/min/1.73 m

2
  per year

ACEi or ARB induced fall in eGFR 
If eGFR falls by ≥ 25% or creatinine rises by ≥ 30% during first 2 weeks on ACEi/ARB, repeat tests, stop drug, consider other causes (volume depletion, 
NSAID use) and seek specialist advice. If no other cause for deterioration in kidney function is found, refer for further investigation of possible renal artery 
stenosis.
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Acute Kidney Injury (AKI)

eGFR is unreliable in AKI so 
if suspect sudden deterioration in function use serum creatinine 

to identify and stage AKI
Review all previous results to determine rate of decline

Cr >1.5x
Baseline

Cr >2x
Baseline

Cr >3x
Baseline

Refer to RFH Renal

AKI Phone
07908 422116 

Refer to Acute 
Medicine

If well, repeat 
within 5 days

Indications for Urgent referral

Acute Kidney Injury (Acute renal failure)
Malignant hypertension

Hyperkalaemia (K+ > 7 mmol/L)
Nephrotic syndrome

Monitor eGFR and uACR for at least 3 years after AKI even if eGFR has 
returned to baseline
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APPENDIX 1

Incidental Ultrasound Findings on Abdominal/KUB Ultrasounds

Kidney Size

Atrophic unilateral kidney

Kidney Appearance

Simple renal cysts

Complex renal cysts

Angiomyolipoma

Mild hydronephrosis

Bilateral Hydronephrosis

Small kidneys (<8cm) are common in CKD and this is not a reason alone for referral (unless biochemical criteria are 

met). Obstructed kidneys can be enlarged or hydronephrotic (see below) and warrants Urology referral. Kidneys which 

differ in size by >2cm can suggest renal artery stenosis (particularly in the presence of high BP, or when eGFR 

declines by >25% when starting an ACEi or ARB) and warrants referral to Nephrology.

An atrophic kidney (small and shrunken) in the presence of an otherwise normal urinary tract does not always need 

referred. If BP is satisfactory and kidney function is stable, this suggests either a congenital or adaptive aetiology and 

management will be as per CKD pathway. If BP is uncontrolled and kidney function is deteriorating, this might suggest 

renal arterial disease and warrants referral to Nephrology.

Cortical thinning and focal scarring are common findings and are both associated with CKD. They are not reasons 

alone for referral (unless biochemical criteria are met). Decreased cortico-medullary differentiation and increased 

echogenicity are non-specific findings. They should prompt urine dipstick and testing of kidney function, but if these are 

normal, no referral is required.

These are common. 50% of 50 year olds will have one on imaging. They rarely cause pain and do not undergo 

malignant transformation with time. These rarely will result in deterioration of a patients’ renal function. These patients 

do not need referral to unless you are convinced that the cyst is the cause of patients’ pain (in which case, refer to 

Urology).

Not all complex renal cysts on ultrasound will be cancerous. However without further radiological imaging GPs should 

assume this is a potential diagnosis and refer the patient via 2ww urology cancer referral form. The finding of polycystic 

enlarged kidneys (particularly in someone with a family history of ADPKD) should prompt referral to Nephrology.

Benign finding consisting of blood vessels, smooth muscle and fat.

If small, < 1 cm = NO follow up.

If between 1-3cm = repeat annually, where clinically appropriate.

If > 4cm OR if the patient is female of child bearing age refer to Urology

Repeat ultrasound scan and arrange baseline renal function. Refer to secondary care if no change OR arrange a CT 

KUB non-contrast in primary care. CT will usually be normal, if so reassure.

If abnormal, refer to urology.

Discuss with on call urology registrar
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Suspicion of cancer Refer to Urology pathways for 2WWSuspicion of cancer Refer to Urology pathways for 2WW
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Investigations must be within 6 

months of date of referral

uACR >70 / PCR 100

High risk of CKD 
progression

uACR >250 / PCR >300

Nephrotic range Urgent 
ReferralAlbuminuria confirms CKD and increased 

cardiovascular risk 

uACR 3-30mg/mmol
Albuminuria (A2)

uACR >30mg/mmol
Albuminuria (A3)

Albuminuria confirms CKD and increased 
cardiovascular risk 

uACR 3-30mg/mmol
Albuminuria (A2)

uACR >30mg/mmol
Albuminuria (A3)

Measure proteinuria with uACR 
(not standard reagent strips) in all 

patients at risk of or with 
confirmed CKD

If new & uACR 3-70mg/mmol 
repeat early morning sample

7.0 (Pi) 8.1 (O) 9.0 (R) 10.0 (DR)8.0 (Y/O)

8.2 (Y)

Moderate decrease in GFR, with or without
other evidence of kidney damage. If new, confirm 
with repeat within 2 weeks

eGFR 45 – 59

CKD G3a

eGFR 30 – 44

CKD G3b

Moderate decrease in GFR, with or without
other evidence of kidney damage. If new, confirm 
with repeat within 2 weeks

eGFR 45 – 59

CKD G3a

eGFR 30 – 44

CKD G3b

eGFR > 60

CKD G1 or G2

eGFR >60 normal unless 
evidence of kidney disease: 
• structural abnormality or   
• albuminuria or 
• haematuria with albuminuria

eGFR 15 – 29

CKD G4

Severe decrease in 
GFR +/- other evidence 
of kidney damage

eGFR < 15
CKD G5

Kidney failure

2.0 (G) 3.1 (O) 5.0 (DR)4.0 (R)3.0 (Y/O)

3.2 (Y)
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Hyperkalaemia

• If K+ > 6 mmol/L Check no haemolysis
• Check diet and offer diet sheet (see patient leaflets [11]
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  and [12])
• Stop NSAIDs and LoSalt, Stop K+ retaining diuretics such as spironolactone 
• Consider reducing the dose of ACEi/ARB but the benefit of these drugs may outweigh the 

potential risks of mild-moderate high K.
• Seek specialist advice if serum potassium persistently >6mmol/L
• Potassium binders may be initiated in secondary care in patients with CKD3b to G5 in line 

with local prescribing guidelines.
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Other Indications for Referral

CKD G3 (eGFR 30-59)
Initial assessment and management predominantly in primary care, unless evidence of progression and/or at high risk of progressive CKD 

CKD G1-2 (eGFR >60)
Referral not usually required unless other evidence of kidney disease e.g. likely genetic diagnosis, rapidly progressive renal disease, or other indication

Isolated proteinuria 
uACR >70 or PCR > 100 or 
uACR >30 or PCR >50 with microscopic haematuria

Haematuria See NCL Haematuria Primary Care Clinical Pathway [3].

Other Indications for Referral

CKD G3 (eGFR 30-59)
Initial assessment and management predominantly in primary care, unless evidence of progression and/or at high risk of progressive CKD 

CKD G1-2 (eGFR >60)
Referral not usually required unless other evidence of kidney disease e.g. likely genetic diagnosis, rapidly progressive renal disease, or other indication

Isolated proteinuria 
uACR >70 or PCR > 100 or 
uACR >30 or PCR >50 with microscopic haematuria

Haematuria See NCL Haematuria Primary Care Clinical Pathway [3].
Urology: Fast-track (2ww) referral to exclude cancer in either:
Visible haematuria: Patients over 45 without UTI, or if recurs/persists after treatment of UTI.
Microscopic haematuria: Patients over 60 with 1+ or greater haematuria and dysuria (i.e. LUTS) or raised WCC on FBC

Renal investigations: Test eGFR, urine for proteinuria and BP in all patients with haematuria. If urological investigation not indicated / negative and uACR 
≤30 then monitor and manage as CKD in primary care.

Anaemia (after exclusion of other causes) Where Hb ≤ 100g/L or if symptomatic

Uncontrolled Hypertension 
BP > 150/90 on 3 agents

Persistently abnormal serum K+, Ca2+, PO4

Suspected renal artery stenosis, rare or genetic causes or underlying systemic illness, e.g. SLE, vasculitis, myeloma

Further information: UK eCKD Guidelines [14] UK Kidney Association
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Haematuria See NCL Haematuria Primary Care Clinical Pathway [3].
Urology: Fast-track (2ww) referral to exclude cancer in either:
Visible haematuria: Patients over 45 without UTI, or if recurs/persists after treatment of UTI.
Microscopic haematuria: Patients over 60 with 1+ or greater haematuria and dysuria (i.e. LUTS) or raised WCC on FBC

Renal investigations: Test eGFR, urine for proteinuria and BP in all patients with haematuria. If urological investigation not indicated / negative and uACR 
≤30 then monitor and manage as CKD in primary care.

Anaemia (after exclusion of other causes) Where Hb ≤ 100g/L or if symptomatic

Uncontrolled Hypertension 
BP > 150/90 on 3 agents

Persistently abnormal serum K+, Ca2+, PO4

Suspected renal artery stenosis, rare or genetic causes or underlying systemic illness, e.g. SLE, vasculitis, myeloma

Further information: UK eCKD Guidelines [14] UK Kidney Association

Management in Primary Care

Agree self-management plan with patient which includes:

• Lifestyle advice: smoking cessation, maintaining a healthy weight, exercise, healthy diet, salt reduction.
• Controlling blood pressure; encourage home BP monitoring  (HBPM). See NHSE guidance on HBPM [4].
• Manage cardiovascular risks
• Stop/review nephrotoxic drugs such as NSAIDS, lithium, calcineurin inhibitors, sulphasalazine
• Influenza, Pneumococcal & Covid-19 vaccination
• Consider risk of acute kidney injury, CKD progression and offer patient education
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• Offer dapagliflozin as an add-on to optimised ACEi or ARB (unless contraindicated) to 
patients with an eGFR of 25 ml/min/1.73 m
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and who have type 2 diabetes OR a uACR of ≥ 22.6mg/mmol. See NICE TA775 [8]
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• Switching to dapagliflozin is not recommended if patient already established on another 
SGLT2i for type 2 diabetes or heart failure (e.g. canagliflozin or empagliflozin). Refer to 
SPC to ensure SGLT2i dose is adjusted for renal impairment.

• Counsel patients on dapagliflozin risks including hypoglycaemia, diabetic ketoacidosis (in 
patients with diabetes) and UTI/fungal infections. Counsel on sick day rules for ACEi/ARB/
SGLT2i (see NCL Antihyperglycaemic Agents for Type 2 diabetes guidance [9]
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  and Dapagliflozin SPC [10])

Statins

• Offer all patients with CKD atorvastatin 20mg OD for the primary or secondary prevention 
of CVD. 

• Increase the dose if a greater than 40% reduction in non-HDL cholesterol is not achieved. 
If patient unable to tolerate higher dose, consider dose reduction and seek specialist 
advice. 
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Cardiovascular Risk
eGFR<60ml/min and/or albuminuria are powerful risk factors for cardiovascular disease. 

• ACEi and ARB prevent scarring and should be used preferentially in people with CKD & 
proteinuria.

• Maximise ACEi or ARB in people with diabetes if uACR ≥ 3mg/mmol OR in people without 
diabetes if uACR ≥ 70mg/mmol

• Do not offer a combination of an ACEi and ARB for treatment of CKD due to increased 
risk of hyperkalaemia and deterioration in kidney function. See MHRA Drug Safety Update 
[7]

Cardiovascular Risk
eGFR<60ml/min and/or albuminuria are powerful risk factors for cardiovascular disease. 

• ACEi and ARB prevent scarring and should be used preferentially in people with CKD & 
proteinuria.

• Maximise ACEi or ARB in people with diabetes if uACR ≥ 3mg/mmol OR in people without 
diabetes if uACR ≥ 70mg/mmol

• Do not offer a combination of an ACEi and ARB for treatment of CKD due to increased 
risk of hyperkalaemia and deterioration in kidney function. See MHRA Drug Safety Update 
[7]

• Offer dapagliflozin as an add-on to optimised ACEi or ARB (unless contraindicated) to 
patients with an eGFR of 25 ml/min/1.73 m

2
 to 75 ml/min/1.73 m

2
 at the start of treatment 

and who have type 2 diabetes OR a uACR of ≥ 22.6mg/mmol. See NICE TA775 [8]

• Switching to dapagliflozin is not recommended if patient already established on another 
SGLT2i for type 2 diabetes or heart failure (e.g. canagliflozin or empagliflozin). Refer to 
SPC to ensure SGLT2i dose is adjusted for renal impairment.

• Counsel patients on dapagliflozin risks including hypoglycaemia, diabetic ketoacidosis (in 
patients with diabetes) and UTI/fungal infections. Counsel on sick day rules for ACEi/ARB/
SGLT2i (see NCL Antihyperglycaemic Agents for Type 2 diabetes guidance [9]

  and Dapagliflozin SPC [10])

Statins

• Offer all patients with CKD atorvastatin 20mg OD for the primary or secondary prevention 
of CVD. 

• Increase the dose if a greater than 40% reduction in non-HDL cholesterol is not achieved. 
If patient unable to tolerate higher dose, consider dose reduction and seek specialist 
advice. 

Cardiovascular Risk
eGFR<60ml/min and/or albuminuria are powerful risk factors for cardiovascular disease. 

• ACEi and ARB prevent scarring and should be used preferentially in people with CKD & 
proteinuria.

• Maximise ACEi or ARB in people with diabetes if uACR ≥ 3mg/mmol OR in people without 
diabetes if uACR ≥ 70mg/mmol

• Do not offer a combination of an ACEi and ARB for treatment of CKD due to increased 
risk of hyperkalaemia and deterioration in kidney function. See MHRA Drug Safety Update 
[7]

Links:

[1]: NICE guideline [NG203] Chronic kidney disease: assessment and management. Published: 25 August 2021. Last updated: 24 November 2021. 
Available via https://www.nice.org.uk/guidance/ng203
[2]: Appendix 1 – Incidental ultrasound findings on abdominal/KUB ultrasounds
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[4]: NHSE guidance on home blood pressure monitoring https://www.england.nhs.uk/ourwork/clinical-policy/cvd/home-blood-pressure-monitoring/
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